Report on the RF Testing of:

KYOCERA Corporation
Mobile Phone, Model: EB1073
FCC ID: JOYEB1073

In accordance with FCC Part15 Subpart C Japan

Prepared for: KYOCERA Corporation Add valwe.
Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Inspire trust.
Yokohama-shi, Kanagawa, Japan
Phone: +81-45-943-6253 Fax: +81-45-943-6314

COMMERCIAL-IN-CONFIDENCE

Document Number: JPD-TR-21186-0

SIGNATURE

(Ao s, K ehgec X

JOB TITLE RESPONSIBLE FOR ISSUE DATE

Hiroaki Suzuki Deputy Manager of RF Group Approved Signatory 2021-10-19

Signatures in this approval box have checked this document in line with the requirements of TUV SUD Japan Ltd. document control rules.

EXECUTIVE SUMMARY - Result: Complied
A sample of this product was tested and the result above was confirmed in accordance with FCC Part15 Subpart C.

. DISCLAIMER AND COPYRIGHT
\\\\“\l\_l/'f"’/:,/ The results in this report are applicable only to the equipment tested. . .
S el This report shall not be re-produced except in full without the written approval of TUV SUD
:\\\“:’/_//:: Japan Ltd.
M Client provided data, for which TUV SUD Japan Ltd. take no responsibility, which can affect
= /,-/—_:\\ - validity of results within this report is clearly identified.
= S
%, 4{/:\\\‘\\\\‘ [ACCREDITED ACCREDIATION
il Certificate #3686.03 This test report must not be used by the client to claim product certification, approval, or

endorsement by A2LA or any agency of the U.S. Government.

TUV SUD Japan Ltd. Phone: +81 (0) 238 28 2881
Yonezawa Testing Center www.tuvsud.com/ja-jp
5-4149-7 Hachimanpara,

Yonezawa-shi, Yamagata,
992-1128 Japan

TUV SUD Japan Ltd.




Document Number: JPD-TR-21186-0

Contents

1 85T T3] 4B TV o 0 = 3
1.1 Modification history of the teSt repOIt..........ueeiii e 3
1.2 1 = 1 T = o £ PSR 3
1.3 =15 00 =Y €T £ 3
1.4 Deviation from Standards. ... e e e e e e 3
1.5 List of applied test(S) of the EUT ... 3
1.6 LIS T4 4T 1o o SR 3
1.7 B IC=ES AE=T= L ST o S PUPUPPRRPPPNt 3
1.8 =53 0 oY 0T PP 3
2 Equipment Under Test ... s 4
2.1 =L 01 {4 4 o= 110 ] o PSPPSR 4
2.2 /o To [y iloz= 1 o] g TN (o 18 1 1= 20 =X I S USURR 5
2.3 Variation of family MOAEI(S) .....coii i 5
2.4 Operating channels and freQUENCIES..........ooiiiiiiiiii e 5
2.5 Description Of t&St MOAE ... e e e e e e e e e e e e e e e e e e eennes 6
2.6 OPErating flOW ....cooi ittt ettt e aa b e e e s b bt e e e e ab et e e e e a e e e e aae 6
3 Configuration of EQUIPMENt ... 7
3.1 EQUIPMENT USEQ..... e e e e e as 7
3.2 L07= 1] [T (3 T 7= PSP URRSRR 7
3.3 SyStEM CONTIGUIALION ...coiiiiiiiie et e et e e e et e e e s stee e e e s snbaeeeesanteeeaeann 7
4 TESt RESUIL ... 8
4.1 DTS Bandwidth / Occupied Bandwidth (99%) .........coiiiiiiiiieiiee e 8
4.2 Maximum Conducted OUIPUL POWET ...........coocuiiiiiieiie et e e e e e e e 13
4.3 Band Edge Compliance of RF Conducted EmISSIONS ...........occuiiiiiiiiiiiii e, 17
4.4 Spurious emissionNs - CONAUCTEA -.........uuiiiiiiiie e 26
4.5 Spurious EmIssions - Radiated - ............ooiiiiiiii s 46
4.6 Restricted Band of Operation ... 70
4.7 Transmitter Power Spectral DeNSItY ..........cooi i 78
4.8 AC Power Line Conducted EMISSIONS ...........uuiiiiiiiiiiiiiieiiee e e e e e e e 85
5 ANtenna reqUIremMENt ... ... 88
6 Measurement UncCertainty ..o s 89
7 [IE=T o Yo =1 7o o VA 11 o .4 F= 1o o 90
Appendix A. Test EQUIPMENL ......... .. cccirrcrrrrrrrrrssssss s s s s ss s s s s s s s e s e s s e r s s e s e s e e s s s s s s s sssensnnnsmnnssnsnsnsnsnsnsnsnnnnn 91
APPENIX B. DULY CYCIE ..ot mr e smr e s s s e s a e e e mn e e e s mmn e 93

TUV SUD Japan Ltd. Page 2013




Document Number: JPD-TR-21186-0

1.1

1.2

1.3

1.4

1.5

1.6

1.7

1.8

Summary of Test

Modification history of the test report

Document Number

Modification History

Issue Date

JPD-TR-21186-0

First Issue

Refer to the cover page

Standards

CFR47 FCC Part 15 Subpart C

Test methods

ANSI C63.10-2013

KDB 558074 D01 15.247 Meas Guidance v05r02

Deviation from standards

None

List of applied test(s) of the EUT

Test |_tem Test item Condition Result Remark
section
15.247(a)(2) I(Dg'l;/()l)?:andwdth / Occupied Bandwidth Conducted PASS )
15.247(b)(3) Maximum conducted (average) output Conducted PASS }
power
15.247(d) Ean_d I_Edge Compliance of RF Conducted Conducted PASS }
missions
15.247(d) . o Conducted PASS -
15.205 Spurious Emissions -
15.209 Radiated PASS -
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -

Test information

None

Test set up

Table-top

Test period

3-September-2021 - 8-October-2021

TUV SUD Japan Ltd.
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2

21

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)

Model number
Serial number

Trade name

Number of sample(s)

EUT condition
Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version
Firmware Version
RF Specification
Protocol

Frequency range

Number of RF Channels

Modulation type

Data rate

Channel separation

Conducted power

TUV SUD Japan Ltd.

All information in this chapter was provided by the applicant.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1073
352886910002746,352886910002860
Kyocera

2

Pre-Production

Battery: DC 3.87 V

(W) 69.0 mm x (D) 13.7 mm x (H) 123.0 mm
Indoor and Outdoor use

-20°C to 60°C

DMT

V0.101PO

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g /11n (HT20): 2412 MHz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g / 11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4,21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

44.076 mW (IEEE802.11b)
58.884 m\W (IEEE802.11g)
114.611 mW (IEEE802.11n: HT20)

Page 4 of 93
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2.2

2.3
2.31

2.3.2

24

Antenna type Internal antenna

Antenna gain Tx01: -2.0 dBi (ANT3)
Tx02: -3.0 dBi (ANT5)

Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State | Description of Modification

| Modification fitted by | Date of Modification

Model: EB1073, Serial Number: 352886910002746,352886910002860

0 | As supplied by the applicant

| Not Applicable | Not Applicable

Variation of family model(s)
List of family model(s)

Not applicable

Reason for selection of EUT

Not applicable

Operating channels and frequencies

Channel

Frequency [MHz]

2412

2417

2422

2427

2432

2437

2442

2447

2452

2457

3lolxNo|o|nwiNnf =

2462

TUV SUD Japan Ltd.
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25 Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- Tx mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

- Rx mode

i)  Test program setup to the DM tool

i) Selecta Test mode
[I[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

TUV SUD Japan Ltd. Page 6013
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3 Configuration of Equipment
Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the list in “3.1
Equipment used” and “3.2 Cable(s) used”.
This test configuration is based on the manufacture’s instruction.
Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.
31 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC Comment

1 . 352886910002746

Mobile Phone KYOCERA | EB1073 352886910002860 JOYEB1073 EUT

2 | AC Adapter KDDI 0301PQA N/A N/A *
*:AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment

a | USB cable (for AC Adapter) 1.0 Yes Metal *
*:AC power line Conducted Emission Test.
3.3 System configuration

1. Mobile Phone
(EUT)
a. 2. AC Adapter AC 120 V

USB Type-C 60 Hz

TUV SUD Japan Ltd. Page 7013
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
411 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 D01 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the
appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd. Page 8013
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41.3 Measurement result
Date 3-September-2021
Temperature 23.1 ['C]
Humidity 62.3 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
Tx01
DTS Bandwidth [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 8.589 15.728 15.963
Middle 9.057 16.091 17.191
High 8.574 15.743 16.158
Occupied Bandwidth (99%) [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 13.634 16.455 17.641
Middle 14.024 16.630 17.793
High 13.534 16.423 17.601
Tx02
DTS Bandwidth [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 8.574 15.463 15.705
Middle 8.599 15.731 16.697
High 8.572 15.752 16.361
Occupied Bandwidth (99%) [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 13.624 16.434 17.592
Middle 13.845 16.519 17.707
High 13.568 16.435 17.614

TUV SUD Japan Ltd.
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41.4 Trace data

IEEE802.11b
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Channel Low
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4.2 Maximum Conducted Output Power

421 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 D01 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

EUT

4.2.2 Limit
1 W (1000 mW) or less

TUV SUD Japan Ltd.

Coaxial cable

Attenuator

Power sensor /
Power meter

Page 13 of 93
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Japan
423 Measurement result
Date 3-September-2021
Temperature 23.1 ['C]
Humidity 62.3 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
[IEEE802.11b]
Tx01
Center . i
Reading Factor Level Output Power Limit
Channel Frequency Result
(MHz) (dBm) (dB) (dBm) (mW) (mW)
Low 2412 5.67 10.53 16.20 41.706 =1000 PASS
Middle 2437 5.20 10.53 15.73 37.377 =1000 PASS
High 2462 5.30 10.53 15.83 38.256 =1000 PASS
Tx02
Center . .
Reading Factor Level Output Power Limit
Channel Frequency Result
(MHz) (dBm) (dB) (dBm) (mW) (mW)
Low 2412 5.91 10.53 16.44 44.076 =1000 PASS
Middle 2437 5.20 10.53 15.73 37.368 =1000 PASS
High 2462 5.61 10.53 16.14 41.087 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 1(QMaximum Peak Output Power / 10) (mW)

Tx01+Tx02

Note: 802.11b does not support MIMO.

TUV SUD Japan Ltd.
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[IEEE802.119]
Tx01
Center . I
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (mW) (mW) Result
(MHz)
Low 2412 7.02 10.53 17.55 56.859 =1000 PASS
Middle 2437 6.51 10.53 17.04 50.629 =1000 PASS
High 2462 6.92 10.53 17.45 55.603 =1000 PASS
Tx02
Center Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (mW) (mW) Result
(MHz)
Low 2412 7.14 10.53 17.67 58.519 =1000 PASS
Middle 2437 6.69 10.53 17.22 52.747 =1000 PASS
High 2462 7.17 10.53 17.70 58.884 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 1(QMaximum Peak Output Power / 10) (mW)

Tx01+Tx02
Note: 802.11g does not support MIMO.

TUV SUD Japan Ltd. Page 15,0163
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[IEEE802.11n (HT20)]
Tx01
Center . .
Reading Factor Level Output Power Limit
Channel Frequenc Result
(I(\qIIHz) y (dBm) (dB) (dBm) (mW) (mW)
Low 2412 6.92 10.53 17.45 55.526 =1000 PASS
Middle 2437 6.55 10.53 17.08 51.098 =1000 PASS
High 2462 6.92 10.53 17.45 55.616 =1000 PASS
Tx02
Center . .
Reading Factor Level Output Power Limit
Channel Frequenc Result
(I(\qIIHz) y (dBm) (dB) (dBm) (mW) (mW)
Low 2412 7.13 10.53 17.66 58.371 <1000 PASS
Middle 2437 6.86 10.53 17.39 54.765 <1000 PASS
High 2462 7.18 10.53 17.71 58.966 <1000 PASS
Tx01+Tx02
Center (Iaer:‘l) Total Limit
Channel Frequency Output Power (MW) Result
(MHz) (mW)
Tx01 Tx02
Low 2412 17.45 17.66 113.935 <1000 PASS
Middle 2437 17.08 17.39 105.878 <1000 PASS
High 2462 17.45 17.71 114.611 <1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 1(QMaximum Peak Output Power / 10) (mW)

TUV SUD Japan Ltd. Page 16,013
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW =3 xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 17 0163
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4.3.3 Measurement result
Date 3-September-2021
Temperature 23.1 ['C]
Humidity 62.3 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
Tx01
[IEEE802.11b]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (IqVIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -4.91 2399.52 -51.32 46.41 At least 20dB below from peak of RF PASS
High 2462.00 -5.32 2483.90 -67.41 62.09 At least 20dB below from peak of RF PASS
[[EEE802.11g]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (I?IIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -6.93 2399.52 -38.38 31.45 At least 20dB below from peak of RF PASS
High 2462.00 -1.74 2483.82 -61.43 53.69 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (IC\IIIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -6.91 2399.84 -37.46 30.55 At least 20dB below from peak of RF PASS
High 2462.00 -7.70 2483.58 -59.86 52.16 At least 20dB below from peak of RF PASS
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Japan
Tx02
[IEEE802.11b]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (I(\:IIIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -4.95 2399.52 -54.07 49.12 At least 20dB below from peak of RF PASS
High 2462.00 -4.95 2485.90 -65.57 60.62 At least 20dB below from peak of RF PASS
[[EEE802.11g]
Frequenc RF Power | Band-edge | Band-edge | Difference Limit
Channel (It\:IIIHZ) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -6.80 2399.76 -37.75 30.95 At least 20dB below from peak of RF PASS
High 2462.00 -7.34 2483.90 -60.43 53.09 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
Frequenc RF Power | Band-edge | Band-edge | Difference Limit
Channel (I?IIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -6.83 2399.71 -36.71 29.88 At least 20dB below from peak of RF PASS
High 2462.00 -7.35 2485.10 -60.14 52.79 At least 20dB below from peak of RF PASS
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Japan
4.3.4 Trace data

Tx01
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Tx02
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[IEEE802.11g]
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[IEEE802.11n (HT20)]
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4.4 Spurious emissions - Conducted -
441 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW =RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

442 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 260163




Document Number: JPD-TR-21186-0

443 Measurement result

Date
Temperature
Humidity
Test place

3-September-2021

23.1 ['C]

62.3 [%] Test engineer
Shielded room No.4

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Tadahiro Seino

Channel Fr?&l:_lir]'cy Ii:j'g']t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd.
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4.4.4 Trace data
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[IEEE802.11g]
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[IEEE802.11n (HT20)]
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Channel High
30MHz-1GHz 1GHz-5GHz

Agilent Agilent

1

/
e ———————_ T T et

5GHz-10GHz 10GHz-15GHz

s Agilent

= Agilent

1

oo i " y X AT R oy - ‘."M,‘..,...,‘_,L<_..MI‘_.,._.,...w.u.s\wv-\-v*f"g*-wm-.-au...,..w,....,,,m
b gt A g i ™ bt g . et — o

15GHz-20GHz 20GHz-25GHz

#% Agilent # Agilent

1

B i bt A s Ak Mh‘g‘,.v.«.uw_-‘m‘-\\...r,,,M,,‘..,.,,-.“»m“w.<,wA-.\.u\.- noa—_ LY

TUV SUD Japan Ltd. Page 36,0163




Document Number: JPD-TR-21186-0

Japan

Tx02
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[IEEE802.11n (HT20)]
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4.5 Spurious Emissions - Radiated -

451 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method : ANSI C63.10
Frequency range : 9kHzto 25 GHz
Test place . 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector : Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth . 200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average : RBW=1 MHz, VBW=1,3 kHz, Span=0 Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

mode D“ti'yf)yc'e [T“c’sr} [Tposf]f zag)‘ Determined VBW Setting
11b 93.08 942 70 1.062 3kHz
11g 97.39 1344 36 0.744 1kHz
11n(HT20) 97.07 1258 38 0.795 1kHz

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Test room Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
4.5.2 Calculation method
[9 kHz to 150 kHz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHZz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz : 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result =49.5 + 8.4 = 45.1 dBuV/m
Margin = 74.0 - 45.1 = 16.1 dB
453 Limit
Frequency Field strength Distance
[MHZz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHz] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.
2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.

TUV SUD Japan Ltd.
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4.5.4 Transmission mode

Modulation Type Mode
IEEE802.11b Simultaneous transmission
IEEE802.11g (Tx01 + Tx02)

MIMO

IEEE802.11n (HT20) (TX01 + TX02)

4.5.5 Test data

Date . 6-September-2021

Temperature ;213 [C]

Humidity : 63.1 [%] Test engineer

Test place : 3m Semi-anechoic chamber Chiaki Kanno
Date . 22-September-2021

Temperature . 21.7 [°C]

Humidity : 60.9 [%] Test engineer

Test place :  3m Semi-anechoic chamber Chiaki Kanno
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4.5.51 Transmission mode

[11b]
Channel Low
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : EB1073 Temp,Hum : 2L.71°C] 60.90%]

Serial No. tN/A Notel :

Test mode : WLAN_11b_Tx_ch:Low NoteZ

[dB{ x V/m)]
60

CFCC Partl5 subpartC >
Limit(QF)

M <11_MHz11b Tx Low>

Peak level(H,PK)
Peak level(V,PK)

40

30

Level

10

I
30,000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. T Height Angle ERemark
[MHz] [dB(1/m)] [em] v 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
[11b]
Channel Low
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno }
Model Mo. - EB107T3 Temp,Hum,Atm  : 21.3[C] 63.1[%]
Serial No. tN/A MNotel :
Test mode : WLANZ 4GHz 11b_Tx_ch:Low MNote2
[dB( e V/mj)]
120 <FCC C_GHz 3m>
110 — Limit(PK)
—— — Limit{AV)
100 01 GHz 11b_Tx Low>

Peak level(H,PK)

Peak level(V,PK)

Emission level(H,PK)
80 Emission level(H,AV)
70

%'|'%
|
|
|
|
i

[T =]
=
TTTTTT T TIT[IT I TITIT T TTITIT[TTTT

1 1 1
T T T T T T
- 1 1 1 1 1 1 1 1
0 F l I I T
- 1 1 1 1 1 1 1 1
a | T
- 1 1 1 1 1 1 1 1
20 F I i i R S
- 1 1 1 1 1 1 1 1
10 E i i i R S
E 1 1 1 1 1 1 1 1
nE | 1 1 1 | | 1 |
10:00.000 2000.000 5000.000 10000, 000 1B000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading [ 4 Result HRezult Limit Limit Margin Margin Height Angle Remark
PE AY PE AV FE AV PE J
[z [dB(p¥)] [dB{pVI] [dB(1/m}] [dB{uV/m}] [dB(pV/m)] [dB(pV/m)] [dB{uV/m}] [d8] LdB] lem] |
1 4324 000 H 50. & 358 10.6 Bl 2 46. 4 T4 540 12.8 T8 200.0 3470

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[11b]
Channel Middle
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1073 Temp,Hum : 2L.7[C] 60.9(%]
Serial No. :NAA Notel :
Test mode : WLAN_11b_Tx_ch:Mid NoteZ
[dB( v /m)]
B0 L i ! T ! ! i i T ¢{FCC Partl5 subpartC >
- | I [ B I I | | [ T B Limit(QP)
C A | | b b i <12.MHz 11k Tx Mid>
- | 1 [ 1 1 | | [ Pealk level(H,PK)
0 ea (H,PK)
L o i i R Peak level(V,PK)
L | | [T H H I I [ R
- I 1 I I 1 | 1 1 I I I 1 I 1
L | I o T T I | | [ T B
40 —— I I — T
o | 1 [ I 1 1 | | [ T B
— I 1 I I 1 I 1 1 I I I 1 I 1
- I 1 I I 1 I 1 1 I I I 1 I 1
= C | 1 [ T 1 1 | | [ T B
530 T i i T
- - | I [ B I I | | [ T B
— I 1 I I 1 I 1 1 I I I 1 I 1
- I 1 I I 1 I 1 1 I I I 1 I
L | 1 [ B 1 1 | | [
20 f—t—t——1 | o
[ I 1 I I 1 I 1 1 I I 1
I 1 I I 1 I 1 1 1 I 1
| I [ B I [ T B
1 1 I 1 I I I 1 I 1
10 i I R R
_ I 1 1 I I I 1 I 1
r I 1 I I 1 I 1 1 I I I 1 I 1
- | 1 [ T 1 1 | | [ T B
- I 1 I I 1 I 1 1 I I I 1 I 1
0 I 1 [ 1 1 I I [ B R
30.000 50.000 100,000 500.000 1000000
Freguency [MHz]
Final Result
No. Frequency (P) c.T Height Angle Remark

[MHz] [dB(1/m)] [cm] [c ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0 i @ '

Japan
[11b]
Channel Middle
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno )
Model No. : EB1073 Temp,Hum,Atm  : 21.3[°C] 63.1[%]
Serial No. A Notel :
Test mode : WLANZ2.4GHz_11b_Tx_ch:Mid NoteZ
[dB{ x V/m)]
120 : ; ; T T ¢FCC C_GHz 3m>
110 F ! ! ! — Limit(PK)
o 1 1 1 1 1 1 [ —  Limit(AV)
= ! ! ! ! ! ! [ <02_GHz_11b_Tx_Mid>
100 E - -t 1H_1 X ;
B i i i o Peak level(H,PK)
90 E : : : : : — Peak level(V,PK)
E 1 | | 1 | o Emission level(H,PK)
830 E : : : : : — Emission level(H,AV)
F 1 I I 1 I I L1
70 E I I I — T
= = 1 I I 1 I I [
L B0 E i 1 l ; i ———
R e s e i S
a0 “__4_.... T T T T T T
r 1 I I i I I [
a0 E I 1 I e
- 1 I I 1 I I I I
0 g | —
- 1 I I 1 I I I I
20 F i i i I e
- 1 I I 1 I I I I
10 E i i i R
- 1 I I 1 I I I I
nE 1 1 1 1 1 1 L1
1000.000 2000.000 2000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (F) Reading Reading e f Result Reszult Limit Limit Margin Margin Height Angle Remark
FE AV PR Av PE AV PR ]
[MHz] (dB(p¥)] [dBCu¥}] [dB(l/m}] [dBY pV/m)] [dBCu¥/m] [dB(uV/m)] [dB(uV/m}] [dE] [dB] [cm] [F1
1 4374, 000 H 50,6 3L B w7 61.3 46,5 T4 0 Ba 0 12.7 7.5 20,0 20,0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan

[11b]
Channel High
BELOW 1GHz

Company name : KYOCERA Corporation Standard . FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model MNo. : EB1073 Temp,Hum : 21.7[C] 60.90%]
Serial No. : N/A Notel :
Test mode : WLAN_11b_Tx_ch:High Mote2
[dB( e V/m)]
60

{FCC Partl5 subpartC >
Limit(QF)

M <13_MHz_11b_Tx_High>
Peak level(H,PK)
Peak level(V,PK)

40

30

Level

20

10

1
1
|
1
|
1
1
1
|
0 1
30.000 30.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.t Height Angle Remark
[MHz] [dB(1/m)] [cm] "]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0 i @ '

Japan
[11b]
Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Ranno }
Model No. : EB1073 Temp,Hum,Atm  : 21.30C] 63.1[%]
Serial No. tN/A MNotel :
Test mode : WLANZ.4GHz_11b_Tx_ch:High Note2
[dB( 2 V/m)]
120 e : : S S B <FCC C_GHz 3m>
110 £ ! ! ! — Limit(PK)
E 1 1 1 1 1 1 [ —— — Limit(AV)
= ! ! ! ! ! ! [ <03_GHz_11b_Tx High>
10 ! ! R A ——— Peak level(H,PK)
90 E I I I —T T Peak level(\V,PK)
F 1 | 1 | 1 o Emission level(H,PK)
B0 E T T T T T —T—T Emission level(H,AV)
F 1 I 1 I 1 I L1
70 E I I I —— T
E g | I I P I R
i 60 T Mﬁ-ﬂ [
T 50 e T T - — —
a0

10

]
1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]

Final Result

No.  Frequency (F) Heading Reading c.f Result Result Limit Limit Margin Margin Height Angle Hemark
PK AV PK AV FE AV PK /
[hiz] [dB(p¥)] [dB{uV}] [dB(1/m}] [dB{uV/m)] [dB{pV/w] [dB(uV/ml] [dB(uV/m}] [dB] [dB]  [em] [7]
1 4924000 H 51.1 35. 8 0.7 B1. 8 46,5 4.0 540 12.2 7.8 100.0 8.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan
[11g]
Channel Low
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model Mo. - EB1073 Temp,Hum : 21.7[7C] 60.9[%]
Serial No. tN/A Notel :
Test mode : WLAN_11g Tx ch:Low MNote2
[di( ;r__‘»".-’rn_‘.l]
Rl T A : T 1 1 1 1] CFCC Partls subpartC >
C A A i | S S A Limit(QP)
L 1 1 1 [ | | | | | o <14 MHz_11g Tx_Low>
- 1 | 1 | | | 1 1 | | | | | | Peak ]":“\"I:‘][[ I.PKJ
M i i i i i i i ! L1 1 1 1 1]| ——— Peaklevel(V,PK)
: 1 I 1 I I | 1 1 I I I I I I
B 1 I [ T 1 I I [ B B
40 — : : — T
- 1 I [ 1 1 I I [ T T
- 1 I 1 I I I 1 1 I I I I I I
_ C A A R i i I T T R
= L
530 T T i i —— 7
- - 1 | [ I 1 1 | | [ N
— 1 I 1 I I I 1 1 I I I I I I
- 1 I 1 I I I 1 1 I I I I I
L 1 I [ 1 1 I I o
20—ttt | —
[ 1 I 1 I I I 1 1 I I I
1 I 1 I I I 1 I I I
| | [ I 1 | [ N
I 1 I I I I I I I I
10 ' i ]
[ 1 1 1 I I I I I I
_ 1 I 1 I I I 1 1 I I I I I I
- 1 I [ 1 1 I I [ T T
- 1 I 1 I I I 1 1 I I I I I I
0 1 I [ R 1 1 I I [ I
30.000 50.000 100,000 500.000 1000, 000
Freguency [MHz]
Final Result
No. Frequency (P) c.t Height Angle Remark
[MHz] [dB(1/m)] [ecm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

[114d]
Channel Low
ABOVE 1GHz

Company name
EUT

Model No.
Serial No.

Test mode
[dB( u V/m)]

: KYOCERA Corporation

: Mobile Phone

: EB1073

:N/A

: WLANZ AGHz_ 11 Tx_ch:Low

Standard
Operator
Temp,Hum,Atm
MNotel

Note

: FCC Part.15 subpart C
: C.Kanno .
: 2L3[C] 63.1[%]

&

Japan

120

<FCC C_GHz_ 3m?>
Limit(PK)

110

—— —  Limit(A\V)

100

<M_GHz 11g Tx Low>
——— Peak level(H,PK)
Peak level(V,PK)

Emission level(H,PK)
Emission level(H,AV)

|

Level
=
=

10

0
1000.000

2000.000

10000.000

18000.000
[MHz]

Final Result
No.  Freguency (F)

(Mpiz]
1 4824000 H

Note:

Reading HReading e.f Result

PK

AV PE A
(dB(pvd] [dB{uv)] [dB(1/m}] [dB{uW¥/m}] [dB{uV/m))
50.6 35.9 10.6 6l.2 46.5

Limit Limit

PE AV

(B (o V/m) ] [dB{uV/m}]
T4 0 e

Margin Margin Height Angle Remark
PK J
[dB] LdB] Lem] 1]
12. 8 7.5 100.0  349.0

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan
[11g]
Channel Middle
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model Mo. : EB1073 Temp,Hum : 21.7[C] 60.90%]
Serial No. D NJA Notel H
Test mode - WLAN_11g_Tx_ch:Mid Mote
[di( u__\".-’m)]
T | Lo 1 : : : N <FCC Part15 subpartC >
L | | [ | | | | [ I Limit{QF)
C R T | | 0] <15.MHz11g Tx Mid>
. | | [ | | | | [ Peak level(H,PK)
0T I i i I Peak level(V,PK)
C A | . R
L | | o T | | | [ I
10 —— I I — T
o | | [ | | | | [ I
ol I I I 1 I I I I I I 1 I 1 1
— C I R T R i i R T N B
3 L
2 30 T i i T
- o | | [ | | | | [ I
— I I I 1 I I I I I I 1 I 1 1
~ I I I 1 I I I I I I 1 I 1
L | | [ | | | | [
20 | —
[ I I I 1 I I I I I 1 1
I I I 1 I I I I 1 1
| | [ T | | [ I
] 1 I 1 I I I 1 I 1 1
10 ] — 1
[ I I I I I 1 I 1 1
r I I I 1 I I I I I I 1 I 1 1
- | | [ | | | | [ I
= I I I 1 I I I I I I 1 I 1 1
0 I I [ B R I I I I [
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] [° 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan
[11g]
Channel Middle
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1073 Temp,Hum,Atm  : 21.3[°C] 63.1[%]
Serial No. tN/A Motel :
Test mode : WLANZ.4GHz_ 11g Tx_ch:Mid Note2
[dB( gz V/m)]
120 ¢ : : : T T T T ¢FCC C.GHz 3m>
110 F ; ; ; ————— Limit(PK)
F 1 1 1 1 1 1 T —— — Limit(AV)
E ! I ! ! ! ! ! L <05_GHz_11g Tx Mid>
100 & - SALE L X .
c L i i A ————— Peak level(H,PK)
90 E : : : : —— —  Peak level(V,PK)
E I I I i I Emission level(H,PK)
830 E : : : : : — Emission level(H,AV)
F | | | 1 1 | L1
70 £ l l l — T
I R P
T e W = -
50 I I I 1 I 1 1
E I I I 1 1 I [
a0 E I 1 I e A
E I I I 1 1 I 1 1
0 E | —
E I I I 1 1 I 1 1
20 F i i i 1
C I I I 1 1 I 1 1
10 E I I I 1
E I I I 1 1 I 1 1
nE I I I 1 1 I L1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (F) Reading FReading o f Result Result Limit Limit Margin Margin Height Angle Remark
FE AV K v PE AV PR AV
[MHz] (dB(u¥)] [dB(u¥}] [dB(1/m}] [dBYpV/m)] [dBpVW/mb]l [dBCu V/m)] [dB{uV/m)] [dE] [dB] [em] [* ]
1 4874000 H 51.0 5.9 10.7 BL.T 466 T4.0 54.0 12.3 7.8 200 420

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan
[11g]
Channel High
BELOW 1GHz
Company name @ KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.kanno
Model No. - EB1073 Temp,Hum : 21.7°C] 60.90%]
Serial No. 1 NAA Notel :
Test mode s WLAN_11g Tx_ch:High Mote2
[dB(x V/m)]
60 [ i i T ! ! i i T <FCC Part15 subpartC >
C S A i i b | e LimQl)
r | | I T T 1 1 | | I T T 16 MHz 11g Tx_High
- | | | | | 1 1 1 | | | | | 1 ]_:- J'{ ]t‘\"t‘]u I.PKJ
0 —r :
L I i i R Peak level(V,PK)
C R T A | | T R S S
N | | I | T I | | [ |
40 — 11 : : — 1
- | | [ T 1 1 | | [ T
- I I I I I 1 1 1 I I I I I 1
— C A T B | | A T B
o] L
A e : —
= - | | [ 1 1 | | [
- I I I I I 1 1 1 I I I I I 1
= I I I I I 1 1 1 I I I I I
L I I [ B B 1 1 | | [
20 f——+——11 | o
I~ I I I I I 1 1 1 I I 1
- I I I I I 1 1 I I 1
L | | [ 1 [
1 I I I 1 I I I I 1
10 i R
I~ I I I I 1 I I I I I 1
- I I I I I 1 1 1 I I I I I 1
- | | [ | 1 1 | | [ |
- I I I I I 1 1 1 I I I I I 1
0 1 1 [ R 1 1 1 1 [ R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. T Height  Angle Remark
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

&

Japan
[11g]
Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno B
Maodel No. : EB1073 Temp,Hum,Atm  : 21.3["C] 63.1[%]
Serial No. tN/A Notel :
Test mode s WLANZ2 4GHz_11g Tx_ch:High Mote2
[dB( x V/m)]
20 E | | | | <FCC C_GHz_3m>
110 E ! ! ! ! Limit(PK)
E 1 1 1 1 —— — Limit{AV)
E ! ! ! ! <06_GHz_11g Tx High>
100 B A -Llg Tx High,
o | | | | —— Peak level(H,PK)
an E : : : : Peak level(V,PK)
F | | | | Emission level(H,PK)
80 E T T T : Emission levellH,AV)
F I I I I
70 E I I I I
T E | | | ;
i 60 F . Mﬂﬂﬂ‘.—
T B e et
a0 -ﬂ- . T T T T T
C | | | i |
10 E 1 1 l l l
= | | | | |
30 E : : : : :
= | | | | |
20 F i i I i i
= | | | | |
10 E i i i i i
iy I I I I I
nE I I I I I
1000.000 2000.000 5000.000 10000000 18000000
Frequency [MHz]
Final Result
No. Frequency (F) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AY PE AV FK AV PK '
[Miz] [dB{pv)] [dB(uv)] [dB(1/m)] [dB{uV/m)] [dB(p¥/m] [dB(pv/m)] [dB{uv/m)] [dB] [dB] [em) 1
1 4924000 H 50.5 358 1.7 61. 2 46. 6 T4 0 540 12.8 7.4 1000 346.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan

[11n(HT20)]
Channel Low
BELOW 1GHz

Company name  : KYOCERA Corporation Standard FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Ranno

Model No. : EB1073 Temp,Hum 21.7[°C] 60.9[%]

Serial No. : NSA Notel

Test mode : WLAN_11n(HT20)_Tx_ch:Low Note2

[dB( 2 V/m]]
60

<FCC Partls subpartC >
Limit(QF)

1T MHz_ 11n(HTZ20)_Tx_Low>
Peak level(H,PK)
Peak level(V,PK)

40

30

Lewvel

20

10

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. T Height Angle Remark
[MHz] [dB(1/m)] [cm] "]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0 i @ '

Japan
[11n(HT20)]
Channel Low
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.kanno :
Maodel No. - EB1073 Temp,Hum,Atm  : 21.3[°C] 63.1[%]
Serial No. : NJA Notel :
Test mode : WLANZ.4GHz 11n(HT20)_Tx_ch:Low MNote2
[dB( 2 v/ m)]
120 e : : : A ¢<FCC C_GHz 3m>
110 F I ! ! — — Limit(PK)
E 1 1 1 1 1 1 [ —— — Limit(AV)
E ! ! ! ! ! ! [ COT_GHz_ 11n(HT20)_Tx_Low>
100 B - - oL g
c | i i | R ————  Peak level(H,PK)
g0 E : : : : : — Peak levellV,PK)
E | 1 1 | 1 | [ Emission level(H,PK)
850 E : : : : : —T— Emission level(H,AV)
F I 1 1 I 1 I L1
70 E I I I e
N: | IR
j_. B0 E T WM T T T
e e e T -
DU ] 1 1 ] I 1 [
C | 1 1 | 1 | [
10 E T T T —T—T—T—1
E I 1 1 I 1 I 1 I
0 | 1
E I 1 1 I 1 I 1 I
20 F i i i e A
e I 1 1 I 1 I 1 I
10 £ i i i 1
E I 1 1 I 1 I 1 I
= I 1 1 I 1 I L
1000.000 2000.000 5000.000 10000000 18000.000
Freguency [MHz]
Final Result
No. Frequency (P} HReading Reading c. Result Result Limit Limit Margin Margin Height Angle Hemark
FE AY 3 AV FE AV PE AY
[z ] (BCpW)] [dBCpvl] LdB(1/m)] [d4B{ uV/m)] [dB({uv/m)] [dBC(uV/m)] [dB{gV/m)] [dB] LdB] Lem] [ 1
1 ##24.000 H 5. 357 1.6 1. 1 ] T4 0 540 12.9 7.7 200.0  347.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan

[11n(HT20)]
Channel Middle
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part. 15 subpartC
EUT . Mobhile Phone QOperator : C.Kanno
Model No. : EB1073 Temp,Hum : 21.7[°C] 60.9[%]
Serial No. :NAA Notel :
Test mode : WLAN_11n{HT20)_Tx_ch:Mid NoteZ
[dB( e V/m)]
60

<FCC Partlh subpartC >
Limit(QF)

M <18_MHz_11n(HT20)_Tx_Mid>

Peak level(H,PK)

Peak level(V,PK)

30

Level

20

10

1

1

|

1

|

1

1

1

|

0 1
30.000 50,000 100.000 500.000 1000000

Frequency [MHz]

Final Result

No. Frequency (P) c.t Height Angle Remark
[MHz] [dB(1/m)] [ecm] [ 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0 i @ '

Japan

[11n(HT20)]
Channel Middle
ABOVE 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1073 Temp,Hum,Atm  : 21.3[°C] 63.1[%]
Serial No. tN/A Notel :
Test mode : WLAN2 AGHz_11n{HT20)_Tx_ch:Mid NoteZ
[dB( ¢ V/m)]
120

<FCC C_GHz_3m>
Limit(PK)
—— — Limit(AV)
<08_GHz_11n(t l'l'!EU.‘J_'I_'x__'-.-lid‘
— Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)
Emission level(H,AV)

110

100

90
80

70

.|.
|
|
|
t
1
|

60

50
40

30

20
10

0
1000.000 2000.000 2000.000 10000.000 18000.000

Frequency [MHz]

Final Hesult

No. Frequency (F) Reading Reading of Result Result Limit Limit Margin Margin Height Angle Remark
PK AY PE AV FK AV PK '
[MHz] (dB(u¥)] [dB(u¥)] [dB(1/m}] [dB(pV/md] [dB(uV/m] [dB(uV/m)] [dB(uV/m}] [dB] [dB] Lem] [* ]
1 4874000 H 5L0 35 B 17 Bl 7 46,5 T4 B0 12. 3 7.5 200.0 330

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0

Japan
[11n(HT20)]
Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1073 Temp,Hum : 21.7[°C] 60.90%]
Serial No. : N/A Notel :
Test mode : WLAN_ 11n{HT20)_Tx_ch:High NoteZ

[dB( uV/ m)]
60 {FCC Partls subpartC >
Limit(QF)

M <19MHz_11n(HT20)_Tx_High>
Peak level(H,PK)

R
o
1 I I
1 I I
&0 ——
= [ Peak level(V,PK)
: 1 I I
r o
10 ——
- '
- 1 I I
- 1 I I
= L o
530 — T
a o
1 I I
1 I
|

20

1 1

i [

1 1 1

10 i I

- I 1 I I I 1 1 1

- I 1 I I I I 1 I I 1 1 1

o | 1 [ A 1 | | 1 [

- I 1 I I I I 1 I I 1 1 1

0 I 1 [ R 1 I I 1 L1 I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] "]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21186-0 i @ '

Japan
[11n(HT20)]
Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator . C.Kanno .
Model No. : EB1073 Temp,Hum,Atm  : 21.3[T] 63.1[%]
Serial No. : N/A Notel H

Test mode : WLANZ2.4GHz_ 11n{HT20)_Tx_ch:High Mote
[dB( g V/m)]
12U [ T T T T T T T T Tl ol - o} o
E | | | | | | Lo <FCC C_CHz_3m>
110 F ! ! ! ———— Limit(PK)
o 1 1 1 1 1 1 1 1 —— —  Limit(AV)
= ! ! ! ! ! ! [ C09_GHz_ 11n(HT20)_Tx_High>
100 | - - e L ALTE
o i i i i A Peak level(H,PK)
a0 B : : : : : — Peak level(V,PK)
= | | | 1 1 | [ Emission levellH,FPK)
830 F : : T : : —— Emission level(H,AV)
= | | 1 1 1 | [
70 E I I I —T— T
E B i i i R
% 60 | T MM T T 1
- - Tuf'w =1 1 1 —aminy —
a0 - T : : ; T T
r | | 1 i 1 | [
10 F I 1 I T
- I I 1 1 1 I I I
30 | —
- I I 1 1 1 I I I
20 £ : !
- I I 1 1 1 I I I
10 E i i i I
- I I 1 1 1 I I I
nE I I 1 1 1 I [
10:00.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P} Reading Reading c.f Rasult Raszult Limit Limit Margin Margin Height Angle Hemark
PK AY K AV FE AV PK AY
[z ] (B p¥)] [dB(u¥}] [4B(1/m}] [dB{qV/md] [dB(pV/md] [dB0qV/ml] [dB{uV/m)] [4B] [d8] [em] [* ]
1 4924000 H 0.3 358 1.7 61.0 46,6 T4 540 13.0 7.4 100.0  348.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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4.5.5.2 Receive mode

Channel Low

Japan

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1073 Temp,Hum : 21.7[C] 60.9[%]
Serial No. N/A Motel :
Test mode : WLAN_11b_Rx_ch:Low Notez2
[dB( e V/m)]
60 ¢ X ! o X X X X o <FCC Part15 subpartC >
C R T R A i i A A Limit(QF)
L 1 1 1 1 1 1 1 1 1 1 1 1 [ <20 MHz_Ex_Low>
- | 1 [ R | | | | [ | Peak level(H,PK)
0 ed (H,PK)
L Lo 1 i i Lo 1 Peak level(V,PK)
- I 1 1 1 I I I 4 4 4 4 ] Il ]
- I 1 1 1 I | | I I I I I 1 I
B | 1 [ T | | | [ T
40 — 1T l l — T
- I 1 [ N I I I I [ I T
- I 1 1 1 I I I I I I I I 1 I
- I 1 1 1 I I I I I I I I 1 I
= B I 1 [ N I I I I [ I T
a0 T ] ] T
— - | 1 [ | | | | [ T
- I 1 1 1 I I I I I I I I 1 I
- I 1 1 1 I I I I I I I I 1
L I 1 [ N I I I I o
20 | —————
I 1 1 1 I I I I I 1 I
I 1 1 1 I I I ] I 1 I
I 1 [ N I | [ I T
| 1 1 1 I I I I I 1 I
10 ' i e
- I 1 I I I I I I 1 I
- I 1 1 1 I I I I I I I I 1 I
- I 1 [ I I I I I [ T T
- I 1 1 1 I I I I I I I I 1 I
0 I 1 I B I I I I [ R T
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(L/m)] [cm] [* ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Japan
Channel Middle
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.kanno
Model No. : EB1073 Temp,Hum : 21.70°C] 60.90%]
Serial No. tN/A Motel :
Test mode : WLAN_11b_Rx_ch:Mid Note2
[dB( gz__\,".-’m)]
s | Lo 1 | : : N {FCC Part15 subpartC >
L 1 | [ N | 1 1 1 [ N B Limit(QF)
C A i | Do 1] 2lMHzRx Mid>
- 1 | 1 | 1 1 1 1 Peak level(H,PK)
W N i i - Peak level(V,PK)
- 1 I I I I I I 1 1 1 Il Il Il 1
- 1 I I I I | | 1 1 1 I I I 1
B 1 I o T T 1 1 1 [ B B
40 ———————T I I T
- 1 I [ B B I 1 1 1 [ B B
— 1 I I I I I I 1 1 1 I I I 1
- 1 I I I I I I 1 1 1 I I I 1
= L 1 I [ B B I 1 1 1 [ B B
: oofp——t : —
i - 1 I [ B B I 1 1 1 [ B B
— 1 I I I I I I 1 1 1 I I I 1
~ 1 I I I I I I 1 1 1 I I I 1
L 1 I [ B B I 1 1 1 o
20 | —
[ 1 I I I I I 1 1 I 1
1 I I I I I 1 1 1 I I 1
1 I [ T T 1 I [ T T
I I I I I 1 I I I 1
10 i T
[~ 1 1 I 1 1 1 I I I 1
r 1 I I I I I I 1 1 1 I I I 1
- 1 I [ T T I 1 1 1 [ T T
= 1 I I I I I I 1 1 1 I I I 1
0 1 I L1 I 1 1 1 L1
30.000 50.000 100.000 500,000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. T Height Angle Remark

[MHz] [dB(1/m)] [cm] [° 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Channel High
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model No. - EB107T3 Temp,Hum - 21.7[°C] 60.9[%]
Serial No. : N/A Notel :
Test mode : WLAN_11b_Rx_ch:High NoteZ
[dB{ gz V/m)]
60

<FCC Partl5 subpartC >
Limit(QP)

M <22_MHz_Ex _High>

Peak level(H,PK)
Peak level(V ,PK)

30

Level

20

30.000 0,00

=

100.000 500.000 1000.000

Frequency [MHz]

o

Japan

Final Result

No. Frequency (P) c. f Height  Angle Remark
[MHz] [dB(1/m)] [cm] "1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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